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R/C SPARE PARTS & HOP-UP OPTIONS
Item No.

53008	 1150 Sealed Ball Bearing Set (4 pcs.)

53013	 3x15mm Titanium Round Head Screw (10 pcs.)	

53016	 3x12mm Titanium Tapping Screw (10 pcs.)

53029	 1150 Sealed Ball Bearing Set (2 pcs.)

53030	 850 Sealed Ball Bearing Set (4 pcs.)

53132	 R/C Fluorescent Color Antenna Pipes (4 pcs.)

53439	 Anti-Wear Grease

53689	 540-J Motor

*1	 Requires 2 sets for one car.

0335062	 	 Body (Unpainted)

0335050	 	 Chassis

0005164	 	 A Parts (A1, A4-A13)

0005069	 	 B Parts (B1-B11)

0005127	 	 C Parts (C1-C3)

0555066	 	 F Parts (F1-F3, 2 pcs.)

0115065	 	 P Parts (P1-P7)

0555067	 	 R Parts (R1-R3, 2 pcs.)

0225001	 	 Z Parts (Z1-Z8)

0445007	 	 Front Bumper

9805033	 	 Front Tires (2 pcs.)

9805081	 	 Rear Tires (2 pcs.)

9115010	 	 Differential Gear Bag

	 Large Bevel Gear (MG1)	 x2	 Differential Spur Gear (MG2)	x1

	 Small Bevel Gear (MG3)	 x3

9465653	 	 Screw Bag A

9465652	 	 Screw Bag B

9465654	 	 Screw Bag C

9465107	 	 Screw Bag D

9400274	 	 Spring Bag

9400275	 	 Rod Bag

9805868	 	 2x10mm Screw (BA2 x10)

9805556	 	 2x8mm Screw (BA3 x10)

9804230	 	 2mm Nut (BA6 x10)

50586	 	 3mm Washer (BA7 x15)

9805629	 	 3x12mm Tapping Screw (BB1 x4)

9805755	 	 3x22mm Screw Pin (BB2 x4)

3550008	 	 5x30mm Shaft (BB3)

9805859	 	 3x15mm Screw (BC2 x4)

50575	 	 2.6x10mm Tapping Screw (BC3 x5)

9805715	 	 4mm Lock Nut (BC5 x4)

9805758	 	 2mm Washer (BC6 x5)

9805754	 	 3x8mm Tapping Screw (BC7 x10)

50594	 	 2x10mm Shaft (BD5 x10)

50590	 	 4mm Ball Connector (BD6 x5)

9805185	 	 850 Metal Bearing (BM1 x2)

0555015	 	 1150 Plastic Bearing (BM2 x10)

9805082	 	 Spring Mount (MD1 x2)

50633	 	 4mm Adjuster (MD2 x6)

9805083	 	 Front Coil Spring (MD3 x2)

9805084	 	 Rear Coil Spring (MD4 x2)

0005072	 	 Counter Gear (MD5)

0445128	 *1	 Upright (MD6 x1)

3555054	 *1	 Rear Shaft (MR1 x1)

50038	 	 Tool Set

	 	 (Box Wrench, Hex Wrench, 3mm Grub Screw x4)

50171	 	 Heat Resistant Double-Sided Tape

50595	 	 Nylon Band w/Metal Hook (10 pcs.)

87025	 	 Ceramic Grease

9805997	 	 18T Pinion Gear for 540 Motor

	 	 (w/3mm Grub Screw & Hex Wrench)

7435039	 	 380 Motor (w/Pinion Gear)

9805520	 	 Antenna Pipe (30cm) (300 pcs.)

9495468	 	 Sticker

1050428	 	 Instructions


